Test Report No: GZFDO0S0400472FD.A Date: Apr. 16, 2008

Clientname : GREAT SILVER PACK (SHENZHEN) CO., LTD,
C”E!"It address: NO.1 YANGLAN SHAN INDUSTRIAL AREA. YULV VILLAGE, GONGMING TOWN, BAOAN
DISTRICT, SHENZHEN. GHINA

The following sample(s) was/were submitted by/ on behalf of the client as:

Sample name: Polyalefin shrink film

Batch/Date: 2008-03-31

Quantity: /

Package: /

Manufacture: GREAT SILVER PACK (SHENZHEN) CO., LTD.
SGS Reference no.: GZ0804056584/CHEM

SG8 job no.: GZFDO080400472FD. 1

Date of receipt: Apr 04, 2008

Testing period: Apr 04, 2008 ~ Apr 14 2008

TEST (S) REQUESTED:
Selected test(s) as requested by applicant:
In accordance with the RoHS Directive =Q02/35/EC, and its amendment directives.

TEST(S) METHOD:

With reference to IEC 62321 Ed.1 111/54/CDV ,

Procedures for the Determination of Levels of Regulated Substances in Electrotechnical Producis
(1) Determination of Cadmium by ICP.

(2) Determination of Lead by ICP,

(3) Determination of Mercury by ICP.

(4) Determination of Hexavalent Chromiurn by Colarimetric Method.

(5) Determination of PBBs and PBDEs by GC-MS.

TEST RESULT(S);
Please refer to next page

CONCLUSION:
Based on the performed tests on submitted sample(s), the results comply with the RoHS Directive
2002/95/EC and its subsequent amendrments. -
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Test Report No: GZFDO080400472FD,1 ~ Date: Apr. 16, 2008

TEST RESULY(S):
ethod MDL | RoHS Limit
Test ltem(s): (?gfer to) | TeStreSU | (mon) | (mgika)
| Cadmium(Cd) (1) N.D. 2 100
Lead (Pb) | (2) N.D. 2 1000
Mercury (Hg) (3} N.D. 2 1000
Hexavalent Chromjium (Crvl) by alkaline extraction (4) N.D. 2 1000
Sum of PBBs N.D. - 1000
| Monobromaopiphenyl o N.D. 5
_Dibrornobiphenyl ' , ~ N.D. 5
Tribromobipheny| “N.D, 5
Tetrabromabipheny N.D. 5
. Pentabromobiphenyl N.D. 5
Hexabrornobiphenyl N.D. 5
Heptabromobipheryi ‘ N.D. 5
Octabromabiphenyt i . N.D, G
Nonabromobiphenyl ' ND. G
Decabromobiphenyl ‘ N.D. 5
Sum of PBDESs (Mono to Nona)(Note 4) {5) ~ N.D. - 1000
Monobromodiphenyl ether o N.D. 5
Dibromadiphenyl ether N.D. 5
Tribromodiphenyl ether N.D. 5
| Tetrabromnodiphenyl ether N.D. 5
Pentabromodipheny! ether ‘ N.D. b
Hexabromodiphenyl ether N.D. 5
Heptabromodipheny! ether N.D. 5
Octabromodiphenyl ether N.D. 5
Nonabromodiphenyl ether N.D. g
Decabromodiphenyl ether N.D, 5
| Sum of PBDEs (Mono to Deca) N.D. - -

Note : 1. mgikg = ppm
2.N.D. = Not Detected (< MDL)
3. MDL = Method Detection Lirnit .
4. Sum of Mono to NonaBDE & according to 2005/717/EC DecaBOE is exempt.
5. "= Not regulated ‘

SAMPLE DESCRIPTION: Transparent plastic film
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Test Report No: GZFPO080400472FD .1 Date: Apr. 16, 2008

Photo Appendix
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